
1 

 

THE ROLE OF ENVIRONMENTAL BUFFERS IN POTABLE WATER REUSE 

 

 

 

by 

 

Xueying Olivia Brown 

 

 

 

 

A dissertation submitted to the faculty of  

The University of North Carolina at Charlotte 

in partial fulfillment of the requirements 

for the degree of Doctor of Philosophy in  

Civil and Environmental Engineering 

 

Charlotte 

 

2020 

 

 

 

 

 

                                                                              

        Approved by: 

 

______________________________ 

Dr. Olya Keen 

 

 

______________________________ 

Dr. James Amburgey 

 

 

______________________________ 

Dr. Sandra Clinton 

 

 

______________________________ 

Dr. Mariya Munir 
[...]
Overall, concentration of total microbial community increased in wetlands 

compared to Santa Ana River, as indicated by a higher abundance of 16S rRNA. 

No trends related to wet and dry weather were observed in the data. 



84 

 

      

    
 

FIGURE 19. Comparison of ARGs for wetland influent and effluent.   

 

 

0E+0

1E+5

2E+5

3E+5

4E+5

5E+5

6E+5

INF EFF

c
o
p
ie

s
/1

0
0
m

L
 

tet A

0

50

100

150

200

250

INF EFF

c
o
p
ie

s
/1

0
0
m

L

tetW

0

100

200

300

INF EFF

c
o
p
ie

s
/1

0
0
m

L
 

qnrA

0.E+0

5.E+3

1.E+4

2.E+4

2.E+4

3.E+4

INF EFF

c
o
p
ie

s
/1

0
0
m

L
 

qnrB

0

300

600

900

1200

INF EFF

c
o
p
ie

s
/1

0
0
m

L
 

bla ctx m

0E+0

1E+3

2E+3

3E+3

4E+3

INF EFF

c
o
p
ie

s
/1

0
0
m

L
 

Sul 1

0.E+0

1.E+6

2.E+6

3.E+6

4.E+6

5.E+6

6.E+6

INF EFF

c
o
p
ie

s
/1

0
0
m

L
 

Sul2

0E+0

3E+4

6E+4

9E+4

1E+5

2E+5

INF EFF

c
o
p
ie

s
/1

0
0
m

L
 

Sul3

0E+0

1E+6

2E+6

3E+6

4E+6

5E+6

6E+6

INF EFF

c
o
p
ie

s
/1

0
0
m

L
 

16S rRNA

0E+0

5E+7

1E+8

2E+8

INF EFF

c
o
p
ie

s
/1

0
0
m

L
 

ereA



85 

 

 
FIGURE 20. Average percent attenuation or ARGs; Prado Wetland 

 

3.1.8 Cost Analysis 

In potable reuse, it is common practice for a DWTP to use source water 

containing wastewater effluent from an upstream WWTP.  As the body of water traverses 

through urbanized areas, the source water can accumulate additional contaminants via 

non-point source run-offs.   One of the main cost-reducing benefits of using 

environmental buffers in IPR is the buffer’s ability to naturally attenuate aquatic 

contaminants without excessive maintenance.  For example, a river sample measured to 

contain 2.0 mg/L of iron 5.0 miles upstream to and at the drinking water treatment intake.  

The EPA MCL and for iron is 0.3 mg/L, therefore, the DWTP will need to remove the 

excess iron prior to final distribution.  Alternatively, if the river was treated by a buffer 

5.0 miles upstream and now measured 0.1 mg/L of iron at the intake instead, the iron 

contaminant, as with this case, is now below the MCL and does not need to be addressed 

during drinking water treatment.   Hence, the cost saving effect of the “hands-off” 

approach to contaminant mitigation using environmental buffers.   

14.9%

-84.3%

76.4%
84.8%

-5.6%

45.7%

31.1%

13.8%

80.1% 82.4%

-100%

-80%

-60%

-40%

-20%

0%

20%

40%

60%

80%

100%

tet A tetW qnrA qnrB bla ctx m Sul 1 Sul2 Sul3 16S

rRNA

ereA

% Increase

% Decrease 

Solid Bar = Significant (α = 0.05)



86 

 

However, the average manganese concentration measured in the wetland effluent 

exceeded the EPA MGL level, which would need to be removed by the downstream 

DWTPs.  Elevated levels of manganese can impair SDWS characteristics like color, odor, 

or taste of the water. This is especially a concern for making beverages containing 

tannins, common in coffee and tea, which react with manganese to produce a black 

sludge like substance.   In the distribution system, excess manganese deposits can 

accumulate in the pipelines, water heaters, and storage tanks, reducing the flow and 

pressure of the water supply.  Over time, the mineral deposits can lead to an increase in 

energy cost for the transportation of water through constricted pipelines.  Also, 

manganese in water can promote unwanted bacterial growth.  Although not a major 

health threat, these bacteria can form black-brown slime-like biofilms in toilets and sinks 

and emit an unpleasant musty smell.  Dissolved manganese in water can be removed by: 

(1) installing an ion exchange unit, not commonly recommended for municipal scale 

treatment because of associated expenses; (2) adsorption using an oxidizing filter such as 

manganese greensand or zeolite or activated carbon; and (3) filtration of insoluble 

manganic particulates after oxidation, which is the most cost-effective method.  

Oxidation can be carried out chemically using potassium permanganate, chlorine, or 

through aeration.121   

The City of Orange Water Division consumer confidence report in 2017, reported 

in Table 25, provided a list of contaminants and their MCL and MCLG.  All regulated 

contaminant concentrations are in compliance with the mandatory health standards 

published by the United States Environmental Protection Agency (USEPA).  

 



87 

 

TABLE 25. EPA vs Prado Wetlands [mean (X̄) ± 1 standard deviation (σ)].  

Contaminant Unit MCL MCLG 
Influent 

(SAR) 

Effluent 

(PCW) 

Metals 

Copper (Cu)1 ppm 1.3 0.3 0.01 ± 0.00  BDL 

Iron (Fe) 1 ppm 0.3 NS 0.44 ± 0.60 0.18 ± 0.05 

Boron (B) 1 ppm NS NS 0.30 ± 0.07 0.31 ± 0.05 

Calcium (Ca) 1 ppm NS NS 64.0 ± 3.58 66.3 ± 2.68 

Magnesium (Mg) 1 ppm NS NS 15.2 ± 0.61 15.8 ± 1.21 

Manganese (Mn) ppm 0.05 NS 0.13 ± 0.12 0.25 ± 0.17 

Sodium (Na) 1 ppm NS NS 99.1 ± 16.3 113.8 ± 3.641 

Cadmium (Cd)2 ppb 2 0.005 BDL BDL 

Mercury (Hg) 2 ppb 2 0.002 BDL BDL 

Lead (Pb) 1 ppb 15 0.2 BDL BDL 

Anions and Nutrients 

Chloride (Cl) 1 ppm 500 NS 145.0 ± 20.58 158.8 ± 20.42 

Bromide (Br) ppm NS NS 0.18 ± 0.09 0.15 ± 0.07 

Sulfate (SO4
2-) 1 ppm 500 NS 89.8 ± 27.6 92.5 ± 17.8 

Iodine (I) ppm NS NS BDL 0.15 ± 0.01 

Nitrite (NO2
-) 1 mg/L-NO2

--N 1 1 0.02 ± 0.00 0.03 ± 0.01 

Nitrate (NO3
- ) 1 mg/L-NO3

--N 10 10 4.69 ± 0.87 0.81 ± 0.36 

Total Phosphate (PO4) mg/L PO4
-3 NS NS 0.06 ± 0.00 QAQC 

Total Phosphorous mg/L PO4
--P NS NS 5.02 ± 0.95 3.46 ± 0.93 

Total Nitrogen mg/L-N NS NS 8.73 ± 1.85 2.67 ± 0.00 

Microorganisms 

Total Coliform2 MPN/100 mL MCL3 0 2347 ± 177 2151 ± 1215 

Fecal Coliform2 MPN/100 mL MCL3 0 428.3 ± 219.2 103.23 ± 98.6 

Escherichia coli2 MPN/100 mL MCL3 0 234.45 ± 59.9 102.38 ± 84.0 

Enterococci2 MPN/100 mL NS NS 1278 ± 972 96.75 ± 93.9 

Salmonella spp. 2 MPN/100 mL NS NS 2.27 ± 2.56 2.98 ± 3.2 

Giardia spp.2 Copies/100 mL MCL3 0 49.92 ± 24.10 294.96 ± 476.89 

Aggregate Water Quality 

Total Dissolved Solids1 ppm 500 NS 62.78 ± 113.2 3.46 ± 4.0r 

pH1  6.5 – 8.5 NS 7.78 ± 0.40 7.18 ± 0.15 

Total Organic Carbon mg/L NS NS 9.55 ± 6.07 12.0 ± 10.7 

Biochemical Oxygen Demand  mg/L-DO NS NS 3.12 ± 1.17 3.15 ± 1.21 

Conductivity μS NS NS 896.5 ± 129.8 975.9 ± 47.81 

Alkalinity mg/L-CaCO3 NS NS 184.0 ± 29.3 205.1 ± 11.4 

Chemical Oxygen Demand  mg/L -COD NS NS 26.3 ± 17.5 34.9 ± 14.7 

Emerging Contaminants 

Glyphosate2 ppb 700 NS 0.858 ± 0.468 0.762 ± 0.352 

Benzo[a]pyrene2 ppt 200 0.0 38.0 ± 3.0 65.0 ± 0.0 

NS: no standard     Red: above MCL    

 
Green Cells: Significant Decrease  Red Cells: Significant Increase  
1 City of Orange Water Division Consumer Confidence Report – 2017 

2 National Primary Drinking Water Regulations, USEPA - 2018 
3 “A routine sample that is fecal coliform-positive or E. coli-positive triggers repeat samples- -if any repeat sample is 

total coliform-positive, the system has an acute MCL violation. A routine sample that is total coliform-positive and 

fecal coliform-negative or E. coli negative triggers repeat samples--if any repeat sample is fecal coliform-positive or E. 

coli-positive, the system has an acute MCL violation.” - National Primary Drinking Water Regulations, USEPA – 

2018. 

 
r Reported values are ppm of total suspended solids (TSS)  



88 

 

 In urban household settings, the source of metal contamination usually comes 

from corroded plumbing or other household fixtures that comes into contact with water at 

low pH.  This is usually addressed by facilities by increasing the pH or by the addition of 

orthophosphate prior to distribution.  Other sources of metals include naturally occurring 

forms found in the environment such as sediments, groundwater, or soil leaching.  In 

those instances, more advanced purification methods will be required, such as distillation 

or RO. The reduction of heavy metals in wetlands will benefit drinking water facilities, as 

it will not be necessary to install new treatment processes to remove copper from the raw 

drinking water influent.   

Phosphorus and nitrogen-based nutrients were reduced significantly at PCW.  

OCWD estimates nitrate removal at cost of $0.85 per pound using PCW as compared to 

$15 per pound for conventional treatments.15   

The significant reduction of aquatic microbes and suspended solids can be cost 

effective to drinking water facilities for disinfection either by reducing the chlorine 

contact time and dosage, or by reducing the UV dose required.  Not only are there less 

pathogens to address, the reduction of TSS also enhances the effectiveness of both 

chlorine and UV disinfection.  The removal of TSS reduces the amount of chlorine 

quenching organic compounds therefore requiring less dosage to be effective.  

Additionally, the removal of TSS is critical to UV disinfection. Collimated beam studies 

indicate a nearly full log (factor of 10) improvement in bacterial inactivation was 

observed for the samples with lower TSS.122  The low TSS value also reduces treatment 

costs by lowering the effective coagulant dose, reducing filter backwash rate, and the 

formation of DBPs.  Conversely, the increase in iodide may increase the formation of 



89 

 

iodo-DBPs even at low TSS concentrations.56  Therefore, as a precaution, more stringent 

TSS removal may be necessary.  However, as discussed in previous sections, the increase 

in iodide may just be an isolated occurrence based on the geographical location of PCW 

near the ocean.  Thus, the issue of increasing iodide levels does not pertain to all drinking 

water treatment facilities that may utilize wetlands as an environmental buffer in water 

reuse.  However, bear in mind, while iodo-DBPs are a concern from toxicity perspective, 

they are presently unregulated. 



90 

 

3.2 NATURAL RIVER SYSTEMS (APW 1A, 1B, 1C – 2A) 

3.2.1 South Platte River (SPR) 

3.2.1.1 Littleton/Englewood Wastewater Treatment Plant (LEWWTP)s 

The Littleton/Englewood Wastewater Treatment plant is the third largest 

treatment works that is publicly owned in the state of Colorado.1  The plant mainly 

services the cities of Littleton and Englewood, but also receives sewage from 21 other 

connector districts around the city as well.  An average 23 MGD of wastewater is 

processed at the plant daily, but the facility is designed to handle up to 50 MGD.2   The 

wastewater influent first processed through bar screens for large debris removal; the 

primary clarifiers and dissolved air flotation tanks for solids removal; then trickling filters 

as well as aeration basins for biological nutrient removal; and additional solids removal, 

after the biological treatments, with secondary clarifiers.  Beyond conventional 

treatments, LEWWTP also implemented advanced treatment processes including 

nitrifying tricking filters and denitrification filters for the removal of ammonia and 

nitrate.2  The disinfected effluent is then discharged into the South Platte River (SPR).  

3.2.1.2 Metro Wastewater Reclamation District (MWRD) 

The Metro Wastewater Reclamation District covers an area of roughly 715 mi2, 

and services about 2-million people from the surrounding cities of Denver, Arvada, 

Aurora, Brighton, Lakewood, Thornton, and Westminster.3  MWRD has 2 operating 

treatment plants, the original southern treatment plant that was built in 1966.  The Robert 

 
s As of April 2018, the facility formerly known as the Littleton/Englewood Wastewater Treatment Plant has 

been renamed the South Platte Water Renewal Partners.  In this report, the facility will be referred to its 

previous name prior to the rebranding since the samples were collected before April 2018.    



91 

 

W. Hite Treatment Facility treats an annual average of 140 MGD of wastewater and 

covers 615 mi2 with roughly 1.6-million residents.  Similar to other conventional 

treatment works, the sewage is first screened to remove large objects, then moves onto 

primary clarifiers and aeration basins for the removal of solid wastes and organic wastes, 

the water is then settled again in the secondary clarifier and disinfected before 

discharging into SPR via two outfalls.4  All three treatment plants were sampled for this 

study. 

3.2.2 Metals 

Concentrations of detected metals/cations were approximately the same in all 

three WWTPs and in the river at APW intake location (20-13 mi from the WWTPs) as 

shown in Figures 21 and 22.  Calcium and iron saw an average increase of 3.3% and 16% 

respectively between the three WWTP and downstream of SPR, with a noticeable 

increased in manganese at 58% as well though none of which were statistically 

significant. Despite that, the three aforementioned substances are often associated with 

soil erosion runoffs, which may have contributed to increased concentrations in the river.  

Iron was below secondary drinking water standard of 0.3 mg/L in all samples.   

Manganese, however, exceeded the  EPA secondary standard of 0.05 mg/L in many of 

the RWHTF effluent samples (BDL in Littleton/Englewood effluent) and was 

considerably above that threshold (up to six times) in all samples downstream in the river 

at an average of 0.17 mg/L.  Contamination by manganese to concentrations above the 

secondary drinking water standard was also observed in the lake system evaluated in this 

study and described in Section 3.4.  The consistency of this result underscores the 

susceptibility of surface water environmental buffers to contamination by runoff.  



92 

 

Depending on the degree of recontamination and the ability of the treatment processes to 

remove these compounds, a DWTP may have to consider additional treatment processes 

for the removal of manganese. 

 
 

*cadmium (Cd), mercury (Hg), and lead (Pb) = below detection limits.   

 

 

 

 

 

0

0.06

0.12

0.18

0.24

0.3

1a 1b 1c EFF

m
g
/L

Boron (B)

0

20

40

60

80

1a 1b 1c EFF

m
g
/L

Calcium (Ca)

0

2

4

6

8

10

12

1a 1b 1c EFF

n
g
/L

Copper (Cu)

0

0.06

0.12

0.18

0.24

0.3

1a 1b 1c EFF

m
g
/L

Iron (Fe)

0

4

8

12

16

20

1a 1b 1c EFF

m
g
/L

Magnesium (Mg)

0

0.1

0.2

0.3

0.4

1a 1b 1c EFF

m
g
/L

Manganese (Mn)

0

30

60

90

120

150

1a 1b 1c EFF

m
g
/L

Sodium (Na)

FIGURE 21. Comparison of metal concentrations for three WWTP effluents (1a,b, and c) and a 

downstream river location (EFF). 



93 

 

 
FIGURE 22.  Percent decrease or increase of metal concentration between the average of the three 

WWTP effluents and a downstream river location. 

 

3.2.3 Nutrients and Anions 

 

Iodide was present in treated wastewater from the three plants at relatively steady 

concentrations of <50 μg/L (MDL) to as high as 446 μg/L (with the average of 200-300 

μg/L in the samples above detection limit) as shown in Figures 23 and 24.  Iodide in 

wastewater effluent is not a widely researched topic.  One study in Hong Kong reported 

high concentrations of iodide in domestic wastewater in the range close to the results of 

our study.123  Despite the importance of iodide for disinfection byproduct formation during 

water chlorination,124 little information is available on the presence of inorganic iodide in 

treated wastewater.  Most of the studies on sources of iodinated DBPs focus on organic 

iodine from iodinated X-ray contrast media as a source. Iodide was BDL in all of the 

downstream river samples.  However, concentrations well below the iodide detection limit 

in our study can contribute to formation of iodinated DBPs.124  Dilution is unlikely to 

contribute to the attenuation of iodide in South Platte River, as the samples were mostly 

-13%

3.30%
16%

-1%

58%

-12%

-100%

-80%

-60%

-40%

-20%

0%

20%

40%

60%

80%

100%

B Ca Cd Cu Fe Hg Mg Mn Na Pb



94 

 

taken during the dry portion of the year when the flow from the sampled WWTPs 

constitutes 90% of the river flow.  Most likely the attenuation was via change in speciation 

of iodide to iodate and methylation by aerobic microorganisms, which can lead to 